
Mountaineer Commercial Scale Carbon Capture and Storage (CCS) Project 

Final Technical Report Page  1 of 66 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Report Title: Final Technical Report 
Type of Report: Final Scientific/ Technical Report 
Reporting Period: 02/01/2010 – 11/30/2011 
Author(s): Deanna M Gilliland, Assistant Project Manager 

Matthew T Usher, CCS Engineering Manager 
Issue Date: December 8, 2011 
DOE Award No.: DE-FE0002673 
Recipient: American Electric Power Service Corporation 

 1 Riverside Plaza, Columbus, OH 43215  
 
 
 
 
 
 

 



Mountaineer Commercial Scale Carbon Capture and Storage (CCS) Project 

Final Technical Report Page  2 of 66 
 

 

Disclaimer: "This report was prepared as an account of work sponsored by an agency of 
[...]
“Pipeline Transportation Systems for Liquid Hydrocarbons and Other Liquids”. 
The pipeline is 12-inch diameter API 5L-X65 with a wall thickness of 0.469 (Ref. 
Doc No. AEPMT-1-LI-1.01.02.01.05-0009). The pipeline is provided with an 
internal high density polyethylene (HDPE) lining and an external fusion bonded 
epoxy (FBE) coating in accordance with the specifications included in this report. 
A pig launcher is provided at the beginning of the pipeline west of Route 62 and 
a pig receiver is provided near the end of the pipeline at the Jordan Tract well 
site. Pigging is not provided for the pipeline branch to the Borrow Area well site 
since this branch line is short. 
 
WorleyParsons used USGS mapping to design potential pipeline routes and then 
walked each route to prepare the preliminary routing drawings Initially four sites 



Mountaineer Commercial Scale Carbon Capture and Storage (CCS) Project 

Final Technical Report Page  35 of 66 
 

 

were chosen from properties owned by AEP near the Mountaineer Power Plant; 
the four initial sites included Western Sporn, Borrow Area, Eastern Sporn and 
the Jordan Tract. The choice of these four sites was driven by availability of AEP 
owned property in the vicinity of the Mountaineer power plant. Parts of the 
Western Sporn land parcel was identified as wetlands and was not considered as 
a prospective injection site. The accessibility of Eastern Sporn site was an issue 
and hence this site was also dropped as a prospective injection location. Finally 
Borrow Area and Jordan Tract were selected as the preferred sites for CO2 
injection.  Figure 12 shows the location of the Mountaineer plant, the preliminary 
pipeline layout plan and the initially selected injection sites.  



Mountaineer Commercial Scale Carbon Capture and Storage (CCS) Project 

Final Technical Report Page  36 of 66 
 

 

  
Figure 12: Site location for pipeline and injection wells for the MT CCS II project. 



Mountaineer Commercial Scale Carbon Capture and Storage (CCS) Project 

Final Technical Report Page  37 of 66 
 

 

The piping downstream of the CO2 pump discharge is carbon steel, ASTM A106 
Grade C, Schedule 160 in accordance with ASME B31.1, Power Piping. This 
section is above ground and is unlined, however, the standard schedule 160 
used for this onsite portion includes corrosion allowance of 0.161 over the code 
required minimum wall thickness. The B31.1 piping code was applied since the 
piping was being routed through the plant site area with greater exposure to 
plant traffic and operations. At the point where the piping is supported from the 
gypsum conveyor the piping code transitions to ASME B31.4 since exposure to 
plant traffic is reduced and the pipe weight can be reduced for support from the 
existing conveyor. The pipe material is API 5L-X52 pipe with a wall thickness of 
0.809 inch. This pipe section is provided with HDPE lining similar to that of the 
main pipeline. 
  

1.1.6 CAP Design Basis 
As part of the Phase I, Conceptual Design of the MT CCS II project, Alstom 
developed a process design basis for the CAP facility.  The design basis 
supported the overall Phase I conceptual design effort, and was used as a basis 
for developing the material and energy balances, equipment sizing, and 
ultimately the refined cost estimate. 
 
The design basis characterizes the conditions and characteristics of the flue gas 
inlet and outlet, CCS equipment turndown capabilities, system reagents and 
refrigerant specifications, makeup and cooling water requirements and 
conditions, process cooling tower and evaporative condenser specifications, CO2 
product stream characteristics, byproduct bleed stream characteristics, the 
refrigeration system design basis, steam, electrical, and auxiliary plant 
requirements, and overall site conditions for the Mountaineer Power Generating 
Station. 
 

1.1.7 CAP Reagent / Material Handling Study 
The purpose of the CAP Reagent/ Material Handling Study was to evaluate and 
select the reagent to be used in the CAP, and to determine scope of supply, 
design criteria, controls and equipment associated with the storage and handling 
of the process reagent. 
 
The CAP utilizes an ammonia based reagent for the removal of carbon dioxide 
gas from combustion flue gases. The technology allows the use of various 
ammonia based reagents to replenish ammonia losses in the CO2 product 
stream, byproduct bleed stream, and from ammonia slip into the exiting flue 
gas. The reagents considered in this study from commercially available ammonia 
products were: 
 

• Anhydrous ammonia 

• Urea / ammonia on demand (AOD) 

• Aqueous ammonia - 19 wt% and 29 wt% solution 

• Ammonium carbonate 

• Ammonium bicarbonate 

 



Mountaineer Commercial Scale Carbon Capture and Storage (CCS) Project 

Final Technical Report Page  38 of 66 
 

 

These reagents were first evaluated based on technical factors. After initial 
screening, anhydrous ammonia and 29% aqueous ammonia were recommended 
for more detailed evaluation. The other reagents were eliminated for various 
reasons, which most notably include difficulty with maintaining required 
ammonia molarity due to non-ammonia constituents (H20, CO2, etc.) included in 
the reagent, lack of operating experience with the reagent, and inadequate 
supply. 
 
For anhydrous ammonia and 29% aqueous ammonia, a detailed economic 
evaluation was performed consisting of total installed capital costs and annual 
operating costs. Sourcing constraints, material safety, and handling 
characteristics were also considered. The reagent costs used for evaluation 
purposes were obtained from suppliers and AEP. 
 
Based on the technical information developed for this report, anhydrous 
ammonia is the recommended reagent for use on the Mountaineer CCS II 
Project. 
 
Anhydrous ammonia is recommended over other ammonia based reagents for 
the following reasons: 
 

• Anhydrous ammonia has the lowest capital and operating cost of the 
reagents compared. Anhydrous ammonia offers significant capital 
and operating costs savings over 29% aqueous ammonia. 

 
• Anhydrous ammonia is the optimum reagent to maintain/control 

ammonia molarity in the CAP and to recover from molarity upsets 
during process upsets, load fluctuations and maintenance activities. 

 
• Anhydrous ammonia has the least risk of impurity addition, which 

can cause process upsets, and effluent for streams requiring 
additional treatment. 

 
Anhydrous ammonia, like other chemical reagents, has safety hazards 
associated with its use and requires a safety program and preventative 
maintenance auditing to maintain and operate the equipment and site storage 
facilities in a responsible manner. These safety programs are well established 
and are implemented for SCRs in power plants and other facilities across the 
country.  
 
It should be noted that all reagents considered in this study require precautions, 
special handling, and training for use within the CAP and the power plant. 
 
The CAP anhydrous ammonia storage and material handling system consists of 
two (2) storage tanks, reagent unloading equipment including a vaporizer 
system, piping, controls, and electrical equipment.  All system equipment will 
comply with AEP design specifications. 
 



Mountaineer Commercial Scale Carbon Capture and Storage (CCS) Project 

Final Technical Report Page  39 of 66 
 

 

1.1.8 Miscellaneous Studies 
The subtask for Miscellaneous Studies was created for any new studies identified 
during Phase I.  One such study was evaluation of the Mountaineer Power Plant 
barge unloading system and design of the facility to be used during the 
construction of the CCS plant.  The results of this study are discussed and 
incorporated into the MT CCS II Constructability Study (see subtask 1.1.18). 
 
Additionally, AEP conducted periodic risk review and analysis of the project’s 
perceived risks.  Risk reviews brought together key individuals from AEP, 
Alstom, WorleyParsons, and Battelle.  The sessions typically consisted of a 
review of previously identified risks containing discussion on progression of 
mitigation efforts and any changes in probability of occurrence or severity of 
impact.  The sessions also allowed for discussion of any new risks identified 
since the previous risk review.  Following completion of each session, AEP would 
update the project risk register and issue updates to the integrated project 
team.  Some of the key risks identified on the project include: uncertainty 
associated with the Class VI Underground Injection Control (UIC) Permit 
requirements, cost and schedule risks associated with well drilling activities, cost 
and schedule risks encountered due to late design changes and/ or 
requirements, and the volatility of the escalation factors applied to the project 
cost estimate due to various influences such as hyperinflation, market 
saturation, material availability, etc. 
 

1.1.9 Process Makeup Water and Wastewater Study 
The purpose of this study was to verify and document the interfaces between 
the CAP and existing plant water and wastewater systems. The report also 
describes any new facilities and systems necessary to accommodate those 
interfaces. 
 
The Makeup Water System for Mountaineer CCS II Project is designed to receive 
raw water from the Ohio River using the plant’s existing river water makeup 
system and to treat the water for use by various consumers, including 
evaporative condensers, pump seal water, wash down hose stations, process 
water makeup, and Direct Contact Cooler (DCC) makeup.  The primary demand 
for makeup water is makeup to the CAP refrigeration system evaporative 
condensers. 
 
Three (3) existing pumps, each rated at 20,000 gpm, furnish river water 
makeup from the Ohio River to supply the existing demand of the Mountaineer 
Plant.  The existing river water makeup pump capacity is considered more than 
adequate to supply the additional makeup required for the CAP process. 
 
The entire makeup water stream for the capture plant is treated by chlorination 
for biological control and by chemical precipitation and clarification, primarily for 
removal of total suspended solids (TSS) that might interfere with operation of 
the evaporative condensers and other equipment requiring makeup water.  
Treatment will reduce the concentration of iron and other heavy metals that 
might be present in the water. 
 
The makeup water treatment plant required for the capture plant at Mountaineer 
will consist of the following principal components: 



Mountaineer Commercial Scale Carbon Capture and Storage (CCS) Project 

Final Technical Report Page  40 of 66 
 

 

 Rapid mix tank 

 Reactor tank 

 Clarifier/thickener 

 Sludge recirculation pumps 

 Sludge blowdown pumps 

 Chemical storage tanks 

 Chemical feed pumps 
 
The portion of the makeup water used for DCC makeup requires additional 
treatment to produce relatively high purity water.  The existing plant condensate 
system could not support the maximum demand of the CAP.  Therefore, makeup 
to the DCC will receive treatment by additional multimedia filtration and a new 
two-pass reverse osmosis (RO) system. 
 
The multimedia filtration and reverse osmosis system will consist of the following 
principal components: 
 

 Multimedia filters, including filter feed pumps, filter vessels and media, 
filter backwash pumps, and filter air scour blowers 

 Reverse osmosis system, including two-pass reverse osmosis system, 
cartridge filters, and RO booster pumps 

 Chemical feed systems, including antiscalant, sodium bisulfite, and 
caustic soda 

 RO cleaning system, including solution tank, cleaning pump, and 
cartridge filter 

 RO permeate tank and forwarding pumps 
 
The nominal makeup water requirement is summarized in Table 2, and typical 
Ohio River water quality is provided in Table 3. 
 

 Flow Rate 
(% of CAP Total Makeup) 

Evaporative condenser evaporation 51% 
Evaporative condenser blowdown 26% 
Pump seal cooling water 4% 
Wash down hose stations 4% 
Process water makeup (clarified water) 3% 
DCC makeup (RO product)  7% 
Filter backwash and RO concentrate 3% 

Makeup water clarifier sludge blowdown 
2% 

Total makeup requirement 100% 

Table 2:  Mountaineer CAP Makeup Water Usage 

 
 
 



Mountaineer Commercial Scale Carbon Capture and Storage (CCS) Project 

Final Technical Report Page  41 of 66 
 

 

Parameter Nominal Range 

Iron, Fe (mg/l) 3.29 - 

Copper, Cu (µg/l) 5.39 - 

Sulfate, SO4 (mg/l) 131 56 - 169 

Total Hardness, as CaCO3 (mg/l) 197 95 - 210 

Chloride, Cl (mg/l) 60 14 - 60 

Total Dissolved Solids (mg/l) - 300 - 500 

Conductivity @ 25 ºC (µmho) 600 300 - >1000 

Total Suspended Solids 30 <100 

pH @ 25 ºC 7.7 6.4 – 9.1 

Alkalinity, Total (mg/l as CaCO3) - 80 max. 

Calcium, Ca (mg/l) - 7 - 50 

Magnesium, Mg (mg/l) 10 7 - 17 

Sodium, Na (mg/l) - 11 - 35 

Potassium, K (mg/l) - 2 - 4 

Manganese, Mn (mg/l) - <0.5 

Total Organic Carbon (mg/l) - 2 - 17 

Total Kjehldahl Nitrogen (mg/l) - 0.3 – 1.41 

Total Phosphorus, P (mg/l) - 0.03 – 0.24 

Silica (mg/l) - 0.7 – 6.3 

Temperature,  ºF 60 33 - 90 

Pressure, psig - 20 - 50 

Table 3:  Typical Ohio River Water Quality 
 
The Ohio River water used for makeup is relatively high in concentrations of 
total dissolved solids (TDS), conductivity, sulfate, and total hardness.  
 
The CAP is designed to minimize wastewater production, as liquid streams 
generated by the process are either usable (as in the case of the ammonium 
sulfate by-product), or returned, to the extent practical, back to the process.  
The most significant non-usable liquid streams generated from the cooling of the 
flue gas and capture of CO2 are 1) condensed moisture from the flue gas 
entering the CAP and 2) evaporative condenser blowdown from the CAP 
refrigeration system. 
 
Moisture condensing out of the flue gas as it enters the CAP via the supply duct 
will be collected and sent back to the main stack drain system which flows to the 



Mountaineer Commercial Scale Carbon Capture and Storage (CCS) Project 

Final Technical Report Page  42 of 66 
 

 

plant’s wastewater ponds and eventually to outfall.  The supply duct will have a 
dedicated drain system, which will be separate from the drain tanks of the 
return ductwork.  The flue gas condensate collected in the flue gas return duct 
will be sent to a local drain tank.  As the liquid in the drain tanks reaches the 
high level, the condensate will be pumped back to the CAP Island to be re-used 
in the process. 
 
The separate drain systems were a site-specific requirement and were provided 
as a precaution in the event that a CAP upset increased the ammonia 
concentration in the return flue gas condensate, which could potentially impact 
the plant’s ammonia discharge limits.  It is expected that as CAP technology is 
demonstrated, a common drain system could be employed.  The design and 
optimization of gutters and liquid collectors in the ductwork and stack flue are 
dependent on the duct/stack geometry, gas velocity, and flow patterns.  
Therefore, a flow model will eventually be needed to determine the optimum 
location and configuration of the gutters and liquid collectors within the ductwork 
and stack. 
 
Evaporative condenser blowdown will be discharged to existing plant wastewater 
ponds through a new 10-inch line connecting to the existing 18-inch main unit 
cooling tower blowdown line.  A blowdown sump and two (2) 100% capacity 
blowdown sump pumps will be added to pump the evaporative condenser 
blowdown to the interface point with the existing line.  Clarifier sludge 
blowdown, multimedia filter backwash and RO concentrate will be discharged to 
the water treatment building sump, from which the wastewater will be pumped 
to the wastewater pond via the new 10-inch evaporative condenser blowdown 
sump discharge line mentioned above.  Solid waste from the sump will be 
collected and taken to the landfill. 